


General parts

code Description Spec Q'ty
A Weight stack frame 3
B Weight stack frame 1
C | Corner connecting bracket 8
D Bolt M12x70 16
E Flat washer MI12 16 ) - -
F nut MI12 16 p,-’ \.\.

A ] JU L
Locate proper location for installment, . L
fol lowed by assenbling al | weight 1. ;:3§u{335

Z NI L
stack frame A and B, using . jg tﬁi\ i
16 x M12x70 bolt (F) | | s
16 x M12 flat washer (E) \\:} e 4i::r/43

16 x M12 nut (D)

8 x corner connecting bracket

No enhancement supporting
legs are required for combo
gym application

High Low Pul ley

Chest Press/Pul | Back %

l —

Seated Leg Press
2 B |

Follow pic 2 for proper location for

each work out station. Proceed assembly
work after adjusting the equipment.




Chest Press/Pul|l Back




Chest Press/Pul| Back

...__._._ Y
{ L
1 = N (LA
@0 @) @C ety
DANS
-l ST A 15

e A,

&

il

/TN

.."__.N“_.

(3

i : = .. ...:H_.M_‘.‘_“_w.%. .__i

&)

AR
R o)

D,




4__3]

Place press arm (4] to top cross
beam (7)., using:

2 x bearing (52

1 % W20 deme type hex bolt

1 = MID spring washer (59)

1 = M0 flat washer (5E)

1 x weve washer (55)

Repeat the same procedure with the

Attach rear pulley bracket mount
(13} onto main wright (8), using
2 x MIZ«T0 bolt (63)

2w M2 flat washer (56)

2 x M2 nut (B3)

4]
Attach top cross beam (2) onto man
frame (1) and main yoright (8), using
2 x MI2x70 bolt (83}

2 x M2E5 balt (66)

4 x M2 flat washar (56)

4 x M2 rust (68)

4b]

Attach main wpright (B), and seat
|pest receptacie (10} onto rear base
cross beam (9), using

2 x assembly bracket (20)

6 x MI2e95 bolt (66)

6 x MIZ Flat washer (58)

6 x M12 rut (63)

anto main frame (1), using:
2 x MIZ70 bolt (53)

2 x M2 flat washer (58)

2 x W2 rut (58)




4-i]

using
2 % guide rod (7

1 & weight stack sst (29)
1 % top plate (3)

rod lecking slesve (30)

Place weight stack set to main frame (1),

2 u rubber cushion (43) (at the bottom)

Followed by secure guide rod with 2 x guide

E=d
Attach press arm handle (18), (19
into press arm (3), (@), using

lock type pull pin (38)

4]

Place pul ley bracket (14) orto
rear pulley bracket sount (13),
using

2 x M2 it (690

2 x M0 flat washer (56)

rh

—
rerrl,

il
&

Attach pull back arm (5), (8,
into press amm (3. ), wing
lock type pul | pin (39)




4]
Place back pad (38) to back pad

support (17). fol lowed by applying
the above assembly to main upright

(B), sscure with speedy pul | pin (40)

4|

speady pull pin (800

Place seat pad (37) to seat pad
support (18], fol lowed by applying]
the sbove assembly to seat pad
recaptacle (10), secure with

4

Attach leg extension arm (11)
into seat post receptacie (10),

using
1 x pivot shaft (27)

2 x MICx20 deme type hex bolt

2 % MO flat washer (57)

4]

extension arm (11), using
1 x MI2ES bolt (B4)

1 x M2 flat washer (56)
1 x M2 rut (65)

Attach self aligning bracket (12) ento let

41

Attach form tube (21) into seat pad
spport (16}, fol lowed by attaching:
2 % fomm roller (32)

2 x end cap (51)

Repeat the same procedure with self
aligning bracket foam roller assambly.







High Low Pul ley




High Low Pul ley

: HNR S @
.1..,.a.. o \\&‘\\\\\\\\\\\\\M@ .
T .. mw: "




(2-b]

apply top frame assembly (2)
orto main frame (1), uwing
2 x M2 x 80 bolt (28)

2 % M2 flat washer (32)

2 x M2 rut (39)

Er[- guide rod (1) and o i % L

pulley (19)to top frame
assably (2}, using H_J
apply fomm (23 to handle

1 x MO x 80 bolt (35
1 % MO flat washer (31) (5], fol lowed by placing
it erto mainframe (1),

2 x pul ley spacer (18
using

1 x MID it
2 x W12 x 70 bolt (37
2 x W12 flat washer (32)

gi 2 x W12 mat (30)
N

s

= =

o
—

place rear bottom pulley bracket)
assembly (3 and lower pulley
bracket w'oonmecting bracket (6)
arto min fram (1), using

2]

place sliding handle
pssarbly (7)

into guide rod (4)

2d]
place guide rod (4) into rear bottom
pul ley bracket assembly (X)), and
lowemr pul ley bracket w/comecting
bracket (B), using

2 x MIO x 75 balt (34)

2 x MID flat washer (31)

2 % MID rut (400




2%

place pul ley bracket (11)onto top

plate (14), place 2 x guide rod (12)

using

al.
2 x rubber cushion (18) at bottem
1 x weight stack set (13)

to main frame

(41)

1 % top plate assesbly (11+14)
2 x MB¥10 set screw




2-h

cable routing




Pec Fly / Rear Deltoid

IS
\.ﬂﬁtllﬂﬁ.!-$‘
=" .

‘J; .




Pec Fly / Rear Deltoid




Ex|

Comect pec dec arm sount (3} onto
top cross besm (12). using

2 x 125 bolt (53)

2 % 12 flat vasher (&2)

2 x M2 rut (55}

3-e
conrect top pul ley bracket (11)
ento main wpright (8), using
2 x MI2x70 bolt (51)

2 x W12 flat washer (42)
2 x W12 nut (55)

3b|

cormect main upright (8) and seat
pod support receptacale (14) onto
rear cross beam (%), using

G x MI2:95 bolt (53

6 x MI2 flat washor (42)

6 x W2 rut (55)

2 x connocting bracket (17)

3c]

comect top erose bean (1Z), main
wpright (B), ard main frame (1),
using

2 x MI2x70 balt (51}

4 x Ni2 Flat washer (42

4 x M2 rut (55)

cormnect rear cross beam
B tomain frame (1),
wsing

2 x Mi2T0 balt (51}

2 x M2 flat washer (43
2 xmt (58)




@

place pec fly arm (4) onto pec fly
arm top assenbly, using

2 x M) dere type hex bolt (47)
2 x MID spring washer (45)

2 x M0 fiat washer (43

2 & bromze sleeve (227

1 x pivet shaft (23)

repoat the same procedurs on the ﬂl

other side place 4 x bearing saddle (40 onto
pac fly arm munt (3), using
4 x MI0<A5 bolt (50}

4 x MIO flat washer (43)

|Bssmh|& pec fly cam assarbly,
| % cam shaft (10)

1 % pec fly arm top assambly (6)

1 % wave spring (41) ]

I % cam (5) 'ﬁ:l\]
fol low by mounting it onto bearing
saddle (40), using: 1

1 x WI0x20 dome type hex bolt (47) 3]

1 x MID fiat washer (44) placa handle bar (7) onto pec fly
repeat the same procedure on the arm (4), using

other side 2 x MI0x20 dame type hex bolt (47)

2 » M0 spring washar (45)

2 x M0 flat washer (43)

2 x bronze slesve (22)

1 » Pivot shaft (23)

1 » hardle (28)

repaat the same procedure on the
other side




3|

place 2 x guide red (Z)

to main frams (1), using

2 x rubber cushion (32) at bottom
I x weight stack set (19)

I x top plate (20)

2 x M3#10 set scrow (57)

£

lace back pad (28) onto back pad
support (16), fol lowed by placing
the above assembly into main
wpright (8), using

=

i
2 x MIOx50 bolt (490

2 x M0 spring washer (4)
2 x MIO flat washer (43)

E|
place seat pad (25) onto seat pad
support (13), fol lowed by placing
the above assembly into seat pad
recaptacle, using

2 x MI0x50 bolt (49)

2 x MID spring washer (4)

2 x MID flat washer (43)







Seated Leg Press

s




Seated Leg Press

O\

iy

\o§§ 57



=]

frame (1), using

2 x Wil 95 balt (46)

2 x M0 flat washer (30)
2 x D frange nut (31)
2 x foam grip (51)

1d]

Attach top pul ley beam (6) onte
weight stack frame (23), using
2 x M2x70 bolt (44)

2 x M2 flat washer (38)

2% M2 mut G

1 x end cap (16}

Attach handle bar assembly (B) ento main

1]

Attach main frame (1) onto side
floor cross beam (M), and side
cross besm (25). using

4 x MICE0 bolt (34)

4 x MIO flat washer (300

4 x W0 frangs nut (31)

=)

Attach side floor cross beam (24)
and side cross beam (25) onto
weight stack frame (23), using:
2 x MIOxT) bolt (45)

2 x M0 flat washer (30)

2 % MID frange rut (31)

2 x MIZxT0 bolt (44)

2 x MI2 flat washer (38)

2 x M2 frange rut (39)




=]

frame (1), using

2 x Wil 95 balt (46)

2 x M0 flat washer (30)
2 x D frange nut (31)
2 x foam grip (51)

1d]

Attach top pul ley beam (6) onte
weight stack frame (23), using
2 x M2x70 bolt (44)

2 x M2 flat washer (38)

2% M2 mut G

1 x end cap (16}

Attach handle bar assembly (B) ento main

1]

Attach main frame (1) onto side
floor cross beam (M), and side
cross besm (25). using

4 x MICE0 bolt (34)

4 x MIO flat washer (300

4 x W0 frangs nut (31)

=)

Attach side floor cross beam (24)
and side cross beam (25) onto
weight stack frame (23), using:
2 x MIOxT) bolt (45)

2 x M0 flat washer (30)

2 % MID frange rut (31)

2 x MIZxT0 bolt (44)

2 x MI2 flat washer (38)

2 x M2 frange rut (39)




AN

W
e

=

=i

main weight stack frame (23), wsing
2 % puide rod (26)

2 ¥ rubber cushion (27)

1 x weight stack (28)

Place weight stack set (28) onto
1 x tep plate (2)

Faol lowed by securing it, wsing

2 x guide rod locking slesve (53)
2 x set sorew (54)




1k ]

cable routing

(=]




